



Test Report

Report No.:XNO241112071DX2-1

Date:Nov 20, 2024

Page 1 of 7

Applicant: GUANGDONG QQPETS PET PRODUCTS CO., LTD

Address: C33 # Factory Building, Zhaoqing Wanyang Innovation City, No. 41 Dawang Avenue, Zhaoqing High tech Zone

The following sample(s) and information were submitted and identified by the applicant

Sample Name: Collier antiparasite 2 en 1 Pile Poils
XNO Report Number: XNO241112071DX2-1
Model No: PP-03-Soho
Sub-Model No: PP-01-Tartan, PP-02-Muffare
Manufacturer: GUANGDONG QQPETS PET PRODUCTS CO., LTD
Manufacturer Address: C33 # Factory Building, Zhaoqing Wanyang Innovation City, No. 41 Dawang Avenue, Zhaoqing High tech Zone
Origin of the Product(s): China
Sample Received Date: Nov 12, 2024
Testing Period: Nov 12, 2024 to Nov 20, 2024
Testing Requirements: Test as requested by client
Test Method: Please refer to next page(s)
Test Results: Please refer to next page(s)



Authorized signature

Kyle Kuang

Assistant manager

Approved Signatory

Guangzhou Supreme Technology & Testing Service Co., Ltd.

Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurrals to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, GuangDong Province.China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: <http://www.xnotesting.com>



Test Report

Report No.:XNO241112071DX2-1

Date:Nov 20, 2024

Page 2 of 7

Summary of test results:

Test Requested	Conclusion
1. Regulation(EC) No 1907/2006 (REACH) and its amendment Regulation (EU) 2023/923, Annex XVII, Entry 63 - Total Lead Content	PASS
2. Regulation(EC) No 1907/2006 (REACH) and its amendment Regulation (EU) 2016/217, Annex XVII, Entry 23 - Total Cadmium Content	PASS
3. Regulation(EC) No 1907/2006 (REACH) and its amendment Regulation (EC) No 552/2009, Annex XVII, Entry 27 - Nickel Release	PASS
4. Regulation(EC) No 1907/2006 (REACH) and its amendment Regulation (EU) No 2018/2005, Annex XVII, Entry 51 - Phthalates	PASS
5. Regulation(EC) No 1907/2006 (REACH) and its amendment Regulation (EU) 2015/326, Annex XVII, Entry 52 - Phthalates	PASS
6. Polycyclic Aromatic Hydrocarbons (PAHs) Content	PASS
7. Regulation(EC) No 1907/2006 (REACH) and its amendment Regulation (EU) 2018/1513, Annex XVII, Entry 72 - Formaldehyde	PASS
8. pH Value	PASS

Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurrals to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, GuangDong Province.China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: <http://www.xnotesting.com>



Test Report

Report No.:XNO241112071DX2-1

Date:Nov 20, 2024

Page 3 of 7

Test Result(s):

1. Regulation (EC) No 1907/2006 (REACH) and its amendment Regulation (EU) 2023/923, Annex XVII, Entry 63 - Total Lead Content

Test Method: EN 62321-5:2013, analyzed by ICP-OES.

<u>Test Item(s)</u>	<u>Limit</u>	<u>Unit</u>	<u>MDL</u>	<u>Result</u>	
				No.1	No.2
Lead(Pb)	500	mg/kg	10	13	N.D.

2. Regulation (EC) No 1907/2006 (REACH) and its amendment Regulation (EU) 2016/217, Annex XVII, Entry 23 - Total Cadmium Content

Test Method: EN 62321-5:2013, analyzed by ICP-OES.

<u>Test Item(s)</u>	<u>Limit</u>	<u>Unit</u>	<u>MDL</u>	<u>Result</u>	
				No.1	No.2
Cadmium(Cd)	100	mg/kg	10	N.D.	N.D.

3. Regulation(EC) No 1907/2006 (REACH) and its amendment Regulation (EC) No 552/2009, Annex XVII, Entry 27 - Nickel Release

Test Method: EN 1811:2023 & EN 12472:2020, analyzed by ICP-OES.

<u>Test Item(s)</u>	<u>Sample Area</u> <u>(cm²)</u>	<u>Volume of Test Solution</u> <u>(ml)</u>	<u>Unit</u>	<u>MDL</u>	<u>Result</u>
					No.1
Nickel Release	5.02	25	µg/cm ² /week	0.05	N.D.

Remarks:

- 1 mg/kg = 1ppm = 0.0001%
- µg/cm²/week = microgram per square centimeter per week
- MDL = Method Detection Limit
- N.D. = Not Detected (Less than MDL)

Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurrer to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, GuangDong Province.China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: <http://www.xnotesting.com>



Test Report

Report No.:XNO241112071DX2-1

Date:Nov 20, 2024

Page 4 of 7

Type of sample	Nickel release ($\mu\text{g}/\text{cm}^2/\text{week}$)	
	Pass	Fail
Article with Nickel release limit of $0.5\mu\text{g}/\text{cm}^2/\text{week}$ (Non-body piercing)	<0.88	≥ 0.88
Article with Nickel release limit of $0.2\mu\text{g}/\text{cm}^2/\text{week}$ (Body piercing)	<0.35	≥ 0.35

4. Regulation(EC) No 1907/2006 (REACH) and its amendment Regulation (EU) No 2018/2005, Annex XVII, Entry 51 - Phthalates

Test Method: EN 14372:2004, analyzed by Gas Chromatographic-Mass Spectrometric (GC-MS).

<u>Test Item(s)</u>	<u>CAS No.</u>	<u>Limit</u>	<u>Unit</u>	<u>MDL</u>	<u>Result</u>
					No.2
Di-(2-ethylhexyl) phthalate (DEHP)	117-81-7	-	mg/kg	50	N.D.
Di-butyl phthalate (DBP)	84-74-2	-	mg/kg	50	N.D.
Butyl benzyl phthalate (BBP)	85-68-7	-	mg/kg	50	N.D.
Di-isobutyl phthalate(DIBP)	84-69-5	-	mg/kg	50	N.D.
Sum of DEHP+ DBP+ BBP+ DIBP	-	1000	mg/kg	-	N.D.

5. Regulation(EC) No 1907/2006 (REACH) and its amendment Regulation (EU) 2015/326, Annex XVII, Entry 52 - Phthalates

Test Method: EN 14372:2004, analyzed by Gas Chromatographic-Mass Spectrometric (GC-MS).

<u>Test Item(s)</u>	<u>CAS No.</u>	<u>Limit</u>	<u>Unit</u>	<u>MDL</u>	<u>Result</u>
					No.2
Di-isononyl phthalate (DINP)	28553-12-0 68515-48-0	-	mg/kg	100	N.D.
Di-iso-decyl phthalate (DIDP)	26761-40-0 68515-49-1	-	mg/kg	100	N.D.
Di-n-octyl phthalate (DNOP)	117-84-0	-	mg/kg	50	N.D.
Sum of DINP+DIDP+ DNOP	-	1000	mg/kg	-	N.D.

Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurrals to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, Guangdong Province.China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: <http://www.xnotesting.com>



Test Report

Report No.:XNO241112071DX2-1

Date:Nov 20, 2024

Page 5 of 7

6. Polycyclic Aromatic Hydrocarbons (PAHs) Content

Test Method: AfPS GS 2019:01 PAK, analyzed by GC-MS.

<u>Test Item(s)</u>	<u>CAS No.</u>	<u>Limit(Category II b)</u>	<u>Unit</u>	<u>MDL</u>	<u>Result</u>
					No.2
Naphthalene (NAP)	91-20-3	2	mg/kg	0.2	N.D.
Phenanthrene(PHE)	85-01-8	-	mg/kg	0.2	N.D.
Anthracene(ANT)	120-12-7	-	mg/kg	0.2	N.D.
Fluoranthene(FLT)	206-44-0	-	mg/kg	0.2	N.D.
Pyrene(PYR)	129-00-0	-	mg/kg	0.2	N.D.
Benzo[a]anthracene(BaA)	56-55-3	0.5	mg/kg	0.2	N.D.
Chrysene(CHR)	218-01-9	0.5	mg/kg	0.2	N.D.
Benzo[b]fluoranthene(BbF)	205-99-2	0.5	mg/kg	0.2	N.D.
Benzo[j]fluoranthene(BjF)	205-82-3	0.5	mg/kg	0.2	N.D.
Benzo[k]fluoranthene(BkF)	207-08-9	0.5	mg/kg	0.2	N.D.
Benzo[a]pyrene(BaP)	50-32-8	0.5	mg/kg	0.2	N.D.
Benzo[e]pyrene(BeP)	192-97-2	0.5	mg/kg	0.2	N.D.
Indeno[1,2,3-cd]pyrene(IPY)	193-39-5	0.5	mg/kg	0.2	N.D.
Dibenzo[a,h]anthracene(DBA)	53-70-3	0.5	mg/kg	0.2	N.D.
Benzo[g,h,i]perylene(BPE)	191-24-2	0.5	mg/kg	0.2	N.D.
Sum of PHE, PYR, ANT, FLT	-	10	mg/kg	-	N.D.
Sum of 15 PAHs	-	10	mg/kg	-	N.D.

Remarks:

- 1 mg/kg = 1ppm = 0.0001%
- MDL = Method Detection Limit
- "-" = Not Regulated
- N.D. = Not Detected (Less than MDL)

Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurrals to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, GuangDong Province.China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: <http://www.xnotesting.com>



Test Report

Report No.:XNO241112071DX2-1

Date:Nov 20, 2024

Page 6 of 7

7. Regulation(EC) No 1907/2006 (REACH) and its amendment Regulation (EU) 2018/1513, Annex XVII, Entry 72 - Formaldehyde

Test Method: ISO 14184-1:2011, analyzed by UV-Vis.

<u>Test Item(S)</u>	<u>CAS No.</u>	<u>Limit</u>	<u>Unit</u>	<u>MDL</u>	<u>Result</u>
					No.2
Formaldehyde	50-00-0	75	mg/kg	16	N.D.

8. pH Value

Test Method: EN ISO 3071:2020, analyzed by pH meter.

<u>Test Item(s)</u>	<u>Client' Limit</u>	<u>Result</u>
		No.2
pH Value	5.5 - 7.0	6.0

Remarks:

1. 1 mg/kg = 1ppm = 0.0001%
2. N.D. = Not Detected (Less than MDL)
3. The test model No. is PP-03-Soho, and the difference between the main model and the sub-model No. is generally as follows: the model No. name and style is different, and the rest is exactly the same.

Note: As specified by applicant, to test content in the selected materials of the submitted samples. The test results are only responsible for the submitted sample. The test report is only for customer research, teaching, internal quality control, product development and other purposes, for reference only.

Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurrals to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, GuangDong Province.China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: <http://www.xnotesting.com>

Test Report

Report No.:XNO241112071DX2-1

Date:Nov 20, 2024

Page 7 of 7

Sample Description:

Specimen No.	Description	Location
1	Black metal	Fixed buckle
2	Black + white fabric	Choker

Sample Photo:



*** End of Report ***

Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurral to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, GuangDong Province.China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: <http://www.xnotesting.com>